
Occurrence and removal of steroidal estrogens in Centre Eastern
Tunisia municipal sewage treatment plant

Dalel Belhaja,*, Ikram Jaabiria, Habib Ayadib, Monem Kallela, John L. Zhouc

aLaboratory of Water-Energy-Environment, University of Sfax-Tunisia, ENIS Street Soukra Km 3.5, BP 1173 CP
3038, Sfax, Tunisia
Tel. +216 27740088; email: dalel_belhaj@yahoo.fr
bFaculty of Sciences, Departement of Life Sciences, Laboratory of Biodiversity and Aquatic Ecosystems, Ecology
and Planktonology, University of Sfax-Tunisia, Street Soukra Km 3.5, BP 1171 CP 3000, Sfax, Tunisia
cDepartment of Applied Science, London South Bank University, SE1 OAA, London, UK

Received 3 December 2012; Accepted 5 May 2013

ABSTRACT

Occurrence and removal efficiencies of both natural estrogens, estrone (E1), 17b-estradiol
(E2) and estriol (E3), and a synthetic estrogen, 17a-ethinylestradiol (EE2), were investigated
in sewage treatment plant in Centre Eastern Tunisia employing simple activated sludge pro-
cess. Concentrations of target estrogens were determined in both wastewater and sludge
phases by gas chromatography coupled with mass spectrometer. Among the estrogens stud-
ied, E3 was found as the dominant compound detected in wastewater samples with average
concentration up to 300 ± 4ng/L in influent and up to 36± 2 in effluent. High aqueous phase
removals (>85%) were achieved for E3, while only low to moderate removals for E1, E2, and
EE2 (<75%). Based on the mass balance analysis, sorption onto sludge played a dominant
role in the removal of estrogens in warm season, especially for E1 and E2 (69.5 and 66.3%,
respectively), while biological degradation played a significant role in hot season (P61%).

Keywords: Activated sludge; Estrogens; Gas chromatography–mass spectrometry (GC–MS);
Sewage treatment plant

1. Introduction

During the last decade, the main focus when trying
to improve the quality of water has gradually shifted
from conventional pollutants (organic matter, solids,
and nutrients) to more specific endocrine disrupting
compounds (EDCs). As some of these substances are
detected at the ng/L level, they are described as

micropollutants. These include aromatic hydrocarbons,
heavy metals, and more recently, steroidal estrogens,
whose occurrence in urban wastewaters from all over
the world is demonstrated nowadays [1–4]. Estrogens
have both natural and synthetic sources [5]. Natural
estrogens include 17b-estradiol (E2), estrone (E1), and
estriol (E3) are present in human urine, and synthetic
compounds (e.g. 17a-ethinylestradiol (EE2)) are
commonly used as a major ingredient in many oral

*Corresponding author.

Presented at the 6th International Conference on Water Resources in Mediterranean Basin (WATMED6), 10–12
October 2012, Sousse, Tunisia

1944-3994/1944-3986 � 2013 Balaban Desalination Publications. All rights reserved.

Desalination and Water Treatment
www.deswater.com

doi: 10.1080/19443994.2013.804448

52 (2014) 2330–2339

February



contraceptives. Estrogens can potentially lead to a host
of adverse effects on wildlife, such as the feminization
of fish, the lack of reproductive in some species, birth
defects and the development of physical abnormalities
[6–10]. Previous studies have clearly shown that the
municipal sewage treatment plants (STPs) are an
important pollution source of EDCs released into the
environment [4,11,12]. Their relative concentrations
vary with the type of STP-urban or industrial [13]. Con-
tinued research efforts dealing with this subject have
been made to investigate the occurrence and fate of
these EDCs in the STPs [3,4,14]. Liu et al. [15] reported
that the concentrations of estrogens were commonly
detected at ng/L level. Zhou et al. [16] investigated the
change of concentrations of eight EDCs in wastewater
along the treatment processes of three STPs in Beijing.

As wastewater effluents are the most likely sources
of estrogens in surface waters [17–19], removal of
these compounds in wastewater treatment plant have
been the focus of much attention [4,14]. Significant
concentrations of estrogens in effluents have been
attributed to their incomplete removal during the
wastewater treatment process [20]. Biodegradation has
been reported as the primary removal means for
estrogens in wastewater [21].

To the best of our knowledge, data concerning
estrogens occurrence are lacking in Tunisia. Therefore,
the purpose of this study was to investigate the occur-
rence, fate, and removal of most potent natural and
synthetic estrogens (E1, E2, E3, and EE2), during the
treatment processes in a STP located in North Eastern
Tunisia (Sousse), which constitutes one of the most
significant touristic poles of the country. The levels of
these compounds were investigated in wastewater
and sludge of different stages of treatment by using
gas chromatography–mass spectrometry (GC–MS). A
mass balance analysis was applied to establish mass
flux in the plant and removal mechanisms of these
compounds inside the treatment units.

2. Experimental

2.1. Chemical and standard solutions

All solvents used in this work, including methanol,
ethyl acetate, dichloromethane, pyridine, and hexane,
were of distilled-in glass grade and were purchased
from Rathburn Chemicals Ltd., Walkerburn, Scotland.
Standards (E1, E2, E3, and EE2), internal standards
(E2-d4), and the derivatization (N,O-bis (trimethyl-
silyl) trifluoroacetamide (BSTFA)) were all purchased
from Sigma and Qmx laboratories Ltd, UK, with an
isotopic purity > 98%.

Separate stock solutions of individual standards
were made up at a concentration of 1,000mg/L in

methanol and kept at �18 �C. The stock solutions
were used to regularly prepare working standards
solutions for calibration and spiking experiments.
Ultrapure water was supplied by a Maxima Unit from
USF Elga, UK.

2.2. Sample collections

Samples were obtained from Sousse-STP located in
Centre Eastern Tunisia (Fig. 1), which serves a popu-
lation of 300,000 and has an average flow rate
17,430m3/d, hydraulic retention time (HRT) 4 h.
Domestic source accounts for approximately 45% of
influent, while touristic sources account for 52% of
influent. Effluent reuse is an integral part of the treat-
ment strategy at this STP. The STP consists of primary
sedimentation and secondary activated sludge treat-
ment. The mechanical treatment comprises a screen,
aerated grit chamber, degreaser and a primary clari-
fier. The primary effluent flows through the biological
treatment, consists of three parallel aeration tanks,

Fig. 1. Localization of the study site.

D. Belhaj et al. / Desalination and Water Treatment 52 (2014) 2330–2339 2331



that separates and breaks down organic contaminants,
for example, nitrogen and BOD/COD, with the aid of
microorganisms. During periods of high flow
(e.g. during rainfall events), a portion of the flow from
the primary sedimentation is being diverted to bypass
the municipal secondary clarifier. 65% of the second-
ary effluent was directly discharged to a close aquifer,
the rest to a nearby touristic zone �El- Kantaoui� in
order to reuse for the golf irrigation. Part of the settled
sludge was returned to the aeration tanks, and the
remaining part was pumped into a storage tank as
excess sludge. After being dewatered in natural dry-
ing beds, the excess sludge was carried away for final
disposal of discharges. The scheme of the STP and
sampling locations are shown in Fig. 2.

Sampling along different treatment processes in
the STP were taken in two seasons throughout 2010; 1
April (spring) and 3 July (August), corresponding to a
mixed liquor suspended solids (MLSS) concentration
in the return sludge of 5.2 and 5.9 g/L, respectively.
Fig. 2 shows the sampling sites with three points (W1–
W3) for wastewater samples and two points (S1 and
S2) for sludge samples. Totally, 30 samples were col-
lected between 2:00 and 4:00 pm, because the hourly
fluctuation of the effluent estrogenicity was found to
be insignificant on one sampling day except the morn-
ing period when a urine peak load usually appeared
in the STP [22]. The samples were collected in

precleaned amber glass bottles into which 1% formal-
dehyde (v/v) was preadded to restrain the microbial
activity. The samples kept cool after sampling and
during transport to the laboratory.

In the laboratory, the wastewater samples were
acidified to pH 2.5–3.0 with 40% H2SO4 (v/v) and
stored at 4˚C in refrigerator for analysis within 24 h.
Sludge samples were first centrifuged at 6,000�g for
20min (Sigma, 2K-1S, China) and divided into the
liquid (i.e. interstitial wastewater in sludge) and solid
phases. Afterwards, the liquid phase was pretreated
in the same way as the bulk wastewater sample, while
the solid phase was freeze-dried, stored at �18˚C in
refrigerator, and analyzed within one week.

Information of the STP in the two operational
monitoring periods coinciding with sampling time,
including flow rates, HRT, solid retention time (SRT),
mixed liquor suspending solid of the return sludge,
Information in particular temperatures and rainfall
levels in study area were recorded (Table 1).

2.3. Sample preparation

The sample processing and analysis is a modifica-
tion method of the previously described method of
Liu and Nie [23,24]. Briefly, wastewater and the liquid
phase of activated sludge samples (1 L each) were fil-
tered using precombusted Whatman GF/F filter paper

A1

Primary treatment Secondary treatment

Effluent

Primary clarifier
Secondary clarifierAerobic 

bioreactor

Return sludge Excess sludge

Screen

Grit 
chamber

Influent W1 W2 W3

Sampling points:

Wastewater Activated sludge

W1: Influent to grit chamber
W2: Effluent from grit chamber
W3: Secondary effluent

S1: Return sludge from secondary clarifier
S2: Excess sludge from storage tank

By pass

S1
S2

Storage
tank

Fig. 2. Schematic wastewater treatment configuration in Sousse STP and sampling locations.

2332 D. Belhaj et al. / Desalination and Water Treatment 52 (2014) 2330–2339



(0.7lm) to remove particulate matter and spiked with
100 ng of E2-d2. Estrogens from filtrates were recov-
ered after solid-phase extraction (SPE) through Oasis
HLB cartridges. The cartridges were conditioned
sequentially with 5ml of ethyl acetate, 5mL of metha-
nol, and 3� 5ml of ultrapure water to remove resid-
ual bonding agents. Then, the filtrates were percolated
through the cartridges at a flow rate of 5ml/mn,
which were subsequently eluted with 10ml of ethyl
acetate solvent. The eluates were reduced to 0.5ml
with rotary evaporation (45˚C) and until dryness
under a gentle stream of nitrogen. The dried samples
were submitted to the derivatization procedure.

Estrogens from freeze-dried solid phase of sludge
sample (1.0 g) were recovered after sonication with
10mL of ethyl acetate/methanol (1:1, v/v) under con-
tinuous ultrasonication for 10min, in triplicate. The
supernatant was collected after centrifugation
(1,600� g for 8min), spiked with 100 ng of E2-d2, acidi-
fied to pH 3 with 40% H2SO4 and diluted to a final vol-
ume of 300mL using ultrapure water, after which, was
filtered using precombusted Whatman GF/F filter
paper (0.7 lm) to remove particulate matter and
extracted, according to the aforementioned SPE method
using Oasis HLB cartridges. The eluates were reduced
to about 0.5mL with rotary evaporator (BUCHI,
RE5310/1, China) and further dried with a gentle
stream of nitrogen. A clean-up step through a neutral
Al2O3/silica gel column [24] was necessary to purify
the extract post-SPE. The eluates were reduced to about
1mL with rotary evaporation (25˚C) and until dryness
under a gentle stream of nitrogen. The dried samples
were submitted to the derivatization procedure.

The above refined extracts from the wastewater
and sludge samples were derivatized by 50 lL of each
pyridine and BSTFA (to produce nonpolar derivatives)
and heated at 65 ± 5˚C for 30min. The derivatives
were cooled to room temperature, evaporated under a
gentle stream of nitrogen to dryness and reconstituted